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Tlopd's Register of Shipping.
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Ttk May 1932, ..

Oxdex: S.375?9/5550/5551/5552/5553/5554/5555/5556/5557.
This is to Certifp
Kardl Hanss
the undersigned Surveyor to this Society did at the request of
Hlessrs., Vereinigte Stahlwerke AeGo Hoorder Verein of Hoerde test
on the 30th April 1932 at their Workﬂoooo.n601250540 kgo Siem@nﬁ*

Martin Steel sections, ordered by MNe: Harima Dookyard & Co.
of Maba and destined for the vessel No«514.

Results of testa.

Charge No. Sample HNo. Tensile ten. Elongation
KgeDeBg smme. in 200 mmn.

49,7 25,0%

44,0 25,0%

44,6 28,04
23,0%
25,01
27,04
25, 0%
26,4,0%
25,0%
21,0%
20,04
24,0%
22,0%
23,0%
25, 0%
27,0%
28,09

19 43,2 26,04
Cold and temper bend tests satisfactory.
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This Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide that :—

“ While the Committee use their best endeavours to ensure that the funetions of the Society are properly executed, it i
to be understood that neither the Committee nor the Society are under any circomstances whatever to'be held responsihle for
any inaccuracy in any report or certificate issted by the Society or its Surveyors; or in any entry in the Register Book or other
publication of the Society, or for any error of judgment, default, or negligence of tho Surveyors, or other Ofﬁcgrs or. Agents P\
of the Society.” Sy : 4
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Signed advioce notes attached,
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